
1 n III 

Section VII – Works Requirements           1 | P a g e  

Specific Procurement Notice – Request for Bids (RFB) 

 

March, 2019

PROJECT NAME:   SETTING UP OF 42.0 KLD FAECAL 

SLUDGE TREATMENT PLANT (FSTP) FOR CITY OF PORT 

BLAIR, ANDAMAN & NICOBAR 

 

   

PORT BLAIR SMART PROJECTS LIMITED 



            Port Blair Smart Projects Limited   

  

            2 | P a g e  

 

 

Standard Procurement Document 

 

 

Section I - Instructions to Bidders .............................................................................................6 

Section II - Bid Data Sheet (BDS) ...........................................................................................34 

Section III - Evaluation and Qualification Criteria ..................................................................39 
[...]
Bidder or Contractor or Concessionaire, as the case may be, if it determines that the Bidder 

or Contractor or Concessionaire, as the case may be, has, directly or indirectly or through 

an agent, engaged in corrupt practice, fraudulent practice, coercive practice, undesirable 

practice or restrictive practice in the Bidding Process. In such an event, the Employer shall 

forfeit and appropriate the Bid Security or Performance Security, as the case may be, as 

mutually agreed genuine pre-estimated compensation and damages payable to the 

Employer towards, inter alia, time, cost and effort of the Employer, without prejudice to 

any other right or remedy that may be available to the Employer hereunder or otherwise.  

6.2 Without prejudice to the rights of the Employer under Clause 6.1 hereinabove and the 

rights and remedies which the Employer may have under the Letter of Acceptance and/or 

Letter of Award or the Contract Agreement, if a Bidder or contractor or Concessionaire, as 

the case may be, is found by the Employer to have directly or indirectly or through an 

agent, engaged or indulged in any corrupt practice, fraudulent practice, coercive practice, 

undesirable practice or restrictive practice during the Bidding Process, or after the issue of 

the Letter of Acceptance and/or Letter of Award or the Contract Agreement or the 

execution of the Contract Agreement, such Bidder or Contractor or Concessionaire shall 

not be eligible to participate in any tender or RFB issued by the Employer during a period 

of 3 (three) years from the date such Bidder or Contractor or Concessionaire, as the case 

may be, is found by the Employer to have directly or indirectly or through an agent, 

engaged or indulged in any corrupt practice, fraudulent practice, coercive practice, 

undesirable practice or restrictive practices, as the case may be.  

6.3  For the purposes of this Clause 6, the following terms shall have the meaning hereinafter 

respectively assigned to them:  

(a)  “corrupt practice” means (i) the offering, giving, receiving, or soliciting, directly or 

indirectly, of anything of value to influence the actions of any person connected 

with the Bidding Process (for avoidance of doubt, offering of employment to or 

employing or engaging in any manner whatsoever, directly or indirectly, any 

official of the Employer who is or has been associated in any manner, directly or 

indirectly with the Bidding Process or the Letter of Acceptance and/or Letter of 

Award or has dealt with matters concerning the Contract Agreement or arising 

therefrom, before or after the execution thereof, at any time prior to the expiry of 



            Port Blair Smart Projects Limited 

  

 

Part 1 – Bidding Procedures       77 | P a g e  

 

one year from the date such official resigns or retires from or otherwise ceases to be 

in the service of the Employer, shall be deemed to constitute influencing the actions 

of a person connected with the Bidding Process); or (ii) engaging in any manner 

whatsoever, whether during the Bidding Process or  after the issue of the Letter of 

Acceptance and/or Letter of Award or after the execution of the Contract 

Agreement, as the case may be, any person in respect of any matter relating  to the 

Project or the Letter of Acceptance and/or Letter of Award or the Contract 

Agreement, who at any time has been or is a legal, financial or technical adviser of 

the Employer  in relation to any matter concerning the Project;  

(b)  “fraudulent practice” means a misrepresentation or omission of facts or suppression 

of facts or disclosure of incomplete facts, in order to influence the Bidding Process ;  

 

(c)  “coercive practice” means impairing or harming, or threatening to impair or harm, 

directly or indirectly, any person or property to influence any person’s participation 

or action in the Bidding Process;  

  

(d)  “undesirable practice” means (i) establishing contact with any person connected 

with or employed or engaged by the Employer with the objective of canvassing, 

lobbying or in any manner influencing or attempting to influence the Bidding 

Process; or (ii) having a Conflict of Interest; and  

  

(e)  “Restrictive practice” means forming a cartel or arriving at any understanding or 

arrangement among Bidders with the objective of restricting or manipulating a full 

and fair competition in the Bidding Process. 





            Port Blair Smart Projects Limited 

Part 2 – Works Requirement      79 | P a g e  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PART 2 –Works’ Requirements 

 



            Port Blair Smart Projects Limited 

Part 2 – Works Requirement      80 | P a g e  

 

Section VII - Works’ Requirements 

 

   Table of Contents 

 

Chapter-1 Project Requirements 

Chapter-2 General Requirements 

Chapter-3 Specifications for Civil Works 

Chapter-4 Specifications for Mechanical Works 

Chapter-5 Specifications for Electrical Works 

Chapter-6 Specifications for Instrumentation Works 

Chapter-7 Process Requirements 

Chapter-8 Testing, Erection and Commissioning and Trial Run of the Plant 

Chapter-9 Operation and Maintenance Requirements 

Chapter-10 Indicative Concept design drawings



            Port Blair Smart Projects Limited 

Part 2 – Works Requirement      81 | P a g e  

Chapter-1  

 

Project Requirements 

 

1.1 Background of the project; 

Port Blair city is the capital of the Andaman and Nicobar Islands, an archipelago and 

a union territory of India situated in the Bay of Bengal. It serves as an entry point to 

one of the major tourist destinations in India i.e. Andaman and Nicobar Islands. Port 

Blair Municipal Council is the urban local body governing the city.  

Due to its undulating terrain, the municipal council is unable to implement a 

centralized sewerage system. The population is now being served by a non sewered 

system. All the households have access to toilet linked to septic tanks. The 

commercial properties also have sewage treatment plants which have sludge holding 

tanks. These containment units are emptied when full and the sludge is disposed-off 

at the designated landfill site under the control on municipal council. 

 

1.2 Proposed Faecal and Septage Treatment; 

In order to compete the sanitation value chain, a faecal sludge/septage treatment plant 

and a system for safe disposal/reuse of end products is required. This document 

creates the foundation for the treatment and 100% reuse of the end product, making 

the treatment plant zero discharge plant. The scheme consists of natural treatment 

process for solid liquid separation and anaerobic digestion and further to process the 

separated solids and liquid, mechanized treatment components have been proposed. 

The solids will undergo dewatering through belt press filter and further disinfected 

using heat drying. The solids will be further reused in the co composting by 

municipal council. The liquid will be treated using MBBR technology and the treated 

water will be used as process water, flushing and landscaping.  

The total capacity of the treatment plant is 42 KLD comprising of 30 KLD of the 

settling thickening tank and 12 KLD of anaerobic digestor. The solid and liquid 

treatment process has the capacity of handling 4 KLD and 42 KLD of flow 

respectively. 

 

1.3 Description of Works 

The Faecal Sludge & Septage Treatment Plant shall comprise the following 

components:  

 

(i) To accord all the Environmental clearances i.e. CRZ, land use change or any other 

relevant one & related to project specific from state or national authority.  



            Port Blair Smart Projects Limited 

 

Part 2 – Works Requirement       82 | P a g e  

 

(ii) Components and unit processes as described in Part 8 (Process Requirements) of this 

section of bid document.  

(iii) All functional buildings, structures, equipment, and any and all other items, 

accessories, and ancillaries required for proper functioning and operation of the above 

components and unit processes.  

(iv) Civil and Building Works for  

 Structures for electro-mechanical units 

 Internal pipeline systems and Channels  

 Roadways, Curbs, Pavements, Parking Spaces, and associated drainage  

(v) Complete Electrical Equipment and Systems  

(vi) Complete Mechanical Equipment and Systems  

(vii) Complete Instrumentation, Control, and Automation Equipment and Systems along 

with online monitoring system at effluent inlet and final treated water outlet point. 

(viii) Civil, Mechanical, Electrical, and Instrumentation, Control, and Automation for 

successful Erection, Installation, Testing, and Commissioning Services. 

 

1.4 Scope of Work 

The scope of this bid document is Faecal Sludge & Septage Management of Port 

Blair Town, Andaman & Nicobar - including:  

a) Supply, construction, installation, testing and commissioning of faecal sludge & 

septage treatment plant at Port Blair town; and  

b) Operation and maintenance of the above system for 5 years. 

The detailed scope of work is as follows: 

Civil Works;  

i. Survey & Investigations; 

 Geotechnical investigations, Environmental Clearances.  

 Faecal Sludge & Septage influent parameters lab analysis  

ii. Construction of 42 KLD capacity Faecal Sludge & Septage Treatment Plant 

including: 

 Receiving Station and Screening 

 Settling Thickening tank  

 Anaerobic Digester   

 Equalization Tank  

 Foundation work for Aeration Tank 

 Treated water tank 

 Access Road up to Faecal Sludge & Septage Treatment Plant and internal roads along 

with culverts. 

 Toilet, Washroom and Safety shower 

 Solid Handling room 

 Administrative Building  



            Port Blair Smart Projects Limited 

 

Part 2 – Works Requirement       83 | P a g e  

 

 Boundary Walls and Gates  

 Drainage & Rain water System,  

 Any other required storage tanks, i.e. sludge sump, centrate collection tank, etc. 

 Any other required civil structure for elector-mechanical units. 

 Security Room  

 Panel/ DG Room  

 Landscaping including green belt development within the site premises  

 Dismantling/Clearing of site  

 

Mechanical Works; 

i. Coarse screen. 

ii. Mechanical Fine Screens with Conveyor Belt System. 

iii. Belt press 

iv. Drum thickener 

v. Rotary dryer 

vi. Liquid treatment scheme; 

 MBBR/Aeration Tank 

 Tube Settler 

 Dual Media Filter  

 Activated Carbon Filter  

 Chlorine dosing  

vii. Other chemical dosing system i.e. poly, lime, etc. 

viii. Required Pumps, Piping and valves system for all units 

ix. In addition to above, all necessary pipes and associated mechanical item required for 

the proper functioning of Faecal Sludge & Septage Treatment Plant are to be covered 

x. Desludging truck having load carrying capacity of 4KL as per the specification 

xi. Water tanker of water storage capacity 5 KL 

xii. GPS system for the Desludging vehicles (4Nos) 

xiii. CCTV system at proper location of site. 

Electrical & Instrumentation Works; 

i. Supply, installation, testing and commissioning of complete electrical system as 

required for providing power to all the equipment’s and accessories of FSSTP, 

Buildings, Facilities and Roads.  

ii. Diesel Generator set 

iii. Solar Power System 

iv. Installation of flowmeters and Online Monitoring system.  

v. Installation of other necessary equipment’s like pressure switches, level transmitters, 

etc. as per good engineering practice.  

vi. In addition to above, all necessary pipes and associated E&I items for the proper 

functioning of Faecal Sludge & Septage Treatment Plant are to be covered 



            Port Blair Smart Projects Limited 

 

Part 2 – Works Requirement       84 | P a g e  

 

 

1.5 Site location; 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



            Port Blair Smart Projects Limited 

 

Part 2 – Works Requirement       85 | P a g e  

 

 

Chapter-2 

  

General Requirements 

 

This Part sets out the technical requirements that are general to the Contract 

 

2.1 Technical Standards and Regulationss 

Except where otherwise specified in the bid document plant, materials and 

workmanship shall comply with the requirements of the relevant Indian Standards 

(hereinafter referred to as IS) issued by the Bureau of Indian Standards (BIS). Other 

equivalent National or International Standard Specifications such as those issued by 

the International Organisation for Standardisation (ISO) or the International Electro 

technical Commission (IEC) may be substituted by the Contractor (so as long as they 

are more stringent than the equivalent IS) at the sole discretion of the Employer’s 

Representative or as may have been agreed in the Contract. All standards used shall 

be the current and latest version. 

All works shall comply with all relevant statutory regulations and standards current at 

date of bids, unless otherwise indicated within the Employer’s Requirements.  

All materials, plant and equipment shall be new and all materials and workmanship 

not fully specified herein or covered by an approved standard shall be of such kind as 

is used in first class work and suitable to the climate in the project area.  

Where reference is made in the Specification to a British Standard Specification 

(hereinafter abbreviated to `B.S.’) issued by the British Standards Institution of 2, 

Park street, London W.I., or to an Indian Standard Specification (I.S.) issued by the 

Bureau of Indian Standards, (earlier known as Indian Standards Institution), Manak 

Bhavan, 9 Bahadur Shah Zafar Marg, New Delhi 110 002, or American Society for 

Testing and Materials (ASTM) issued by ASTM 1916 Race Street, Philadelphia, 

P.A., 19103, U.S.A. or American National Standards Institute (ANSI) issued by 

ANSI 1430, Broadway, New York, N.Y., 10018, U.S.A. or to any other equivalent 

Standard it shall be to the latest revision of that Standard at the Tender opening date.  

All details, materials and equipment supplied and workmanship performed shall 

comply with these Standards. If the Bidder offers equipment to other Standards, the 

equipment/material should be equal or superior to those specified and shall be subject 

to approval by the Employer’s Representative and full details of the difference shall 

be supplied by the Contractor. 

In the event of conflict between this Specification and the Codes for equipment, the 

most stringent provision shall govern, except as otherwise approved by the Employer. 

Certain specifications issued by national or other widely recognised bodies are 

referred to in this Specification. Such specifications shall be defined and referred to 



            Port Blair Smart Projects Limited 

 

Part 2 – Works Requirement       86 | P a g e  

 

hereinafter as Standard Specifications. In referring to the Standard Specifications the 

following abbreviations are used: 

IS : Indian Standard  

ANSI: American National Standards Institute  

API: American Petroleum Institute  

ASME: American Society of Mechanical Engineers  

ASTM: American Society of Testing and Materials  

AWS: American Welding Society  

AWWA: American Water Works Association  

ISO: International Organisation for Standardisation  

DIN: Deutsches Institute fur Normung  

BS: British Standard  

IEC: International Electrotechnical Commission  

IEE: Institution of Electrical Engineers  

IEEE : Institute of Electrical and Electronic Engineers  

NEMA : National Electrical Manufacturers Association  

AGMA : American Gear Manufacturer’s Association 

 

2.2 Precedence of Employer’s Requirements 

The requirements specified in the Project and Process Requirements parts, shall be in 

addition to those specified in the General Requirements parts. In case of conflict 

between the parts, the requirements of the Project and Process Requirements parts 

shall take precedence. 

 

2.3 Units of Measurement 